

Date received: 07/07/16

Date of issue: 28/07/16

Report consists of 4 test reports.

Defects before testing: None

Sample name: MONACO table

ISILPLAST PLASTIK SANAYII VE TIC. A.S.
CATALCA YOLU NO:4 TEPECIK 34537
BUYUKCEKMECE-ISTANBUL ()
TR – TURKEY

SAMPLE N° 217899

Overall dimensions: 920 x 570 x 455 (h) mm

List performed tests:

1. General safety requirements EN 581-1:2006
2. Vertical static load test EN 581-3:2007 Clause 6.3
3. Horizontal fatigue test EN 581-3:2007 clause 6.4
4. Stability EN 581-3:2007 Clause 6.2



This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

TEST REPORT

217899 / 1

Date received: 07/07/16

Date of test: 20/07/16

Date of issue: 28/07/16

Sample name: MONACO table



ISILPLAST PLASTIK SANAYII VE TIC. A.S.
CATALCA YOLU NO:4 TEPECİK 34537
BUYUKCEKMECE-ISTANBUL
TR - TURKEY

General safety requirements EN 581-1:2006

5.1 Edges and corners

Requirements	Observed	Remarks
Table tops: edges and corners in directly contact with user are rounded or chamfered	Yes	None
Other edges and corners are free from burrs or/and sharp edges	Yes	None

5.2 Tubular components, holes and gaps accessible during use

Requirements	Observed	Remarks
Tubular components, holes and gaps accessible during use shall be covered if a 7 mm or 12 mm test probe can be pushed into them with a max. force of 30 N to a depth of more than 10 mm and cannot be pulled out by a max. force of 30 N	Yes	None
Bottom of tubular legs are capped or plugged	Yes	None

5.3.2 Shear and squeeze points under the influence of powered mechanisms

Requirements	Observed	Remarks
There are no accessible shear and squeeze points created by parts of the furniture operated by powered mechanisms	/	Powered mechanisms not present

5.3.3 Shear and squeeze points during use

Requirements	Observed	Remarks
There are no accessible shear and squeeze points created by loads applied during normal use	Yes	None
There are no shear and squeeze points created by the weight of the user during normal movements and actions	Yes	None

Complies with the requirements of EN 581-1/2006 Clause 5:

Yes

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

TEST REPORT

217899 / 2

Date received: 07/07/16

Date of test: 20/07/16

Date of issue: 28/07/16

Sample name: MONACO table



ISILPLAST PLASTIK SANAYII VE TIC. A.S.
CATALCA YOLU NO:4 TEPECİK 34537
BUYUKCEKMECE-ISTANBUL
TR - TURKEY

Vertical static load test EN 581-3:2007 Clause 6.3

Contract Use

Vertical static load on table top clause 6.3.1

Dimensions of table top: 920 x 570 x 75 mm

Load application point: geometric centre of the table top

Test results:

Load on top N	Number of cycles	Time of load application	Remarks
1000	10	9 x 30sec. + 1x30 min.	None

Complies with the requirements of EN 581-3/2007 Clause 6.1	Yes
--	-----

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Grävon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

TEST REPORT

217899 / 3

Date received: 07/07/16

Date of test: 22/07/16

Date of issue: 28/07/16

Sample name: MONACO table



ISILPLAST PLASTIK SANAYII VE TIC. A.S.
CATALCA YOLU NO:4 TEPECİK 34537
BUYUKCEKMECE-ISTANBUL
TR - TURKEY

Horizontal fatigue test EN 581-3:2007 clause 6.4

Contract use

Overall dimensions: 920 x 570 x 455 (h) mm

Test results:

Force N	Load on top kg	Direction	Cycles	Remarks
150	30	Fa+Fb+Fc+Fd	20000	No defects

Complies with the requirements of EN 581-3/2007 Clause 6.1

Yes

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

TEST REPORT

217899 / 4

Date received: 07/07/16

Date of test: 28/07/16

Date of issue: 28/07/16

Sample name: MONACO table



ISILPLAST PLASTIK SANAYII VE TIC. A.S.
CATALCA YOLU NO:4 TEPECİK 34537
BUYUKCEKMECE-ISTANBUL
TR - TURKEY

Stability EN 581-3:2007 Clause 6.2

Contract use

Overall dimension: 920 x 570 x 455 (h) mm

Stability under vertical load:

Largest dimension: 920 mm

Force value required by the standard: 320 N

Test results:

Force application point	Vertical load N	Remarks
50 mm from the edge	320	No tip

Complies with the requirements of EN 581-3/07 Clause 6.1:	Yes
---	-----

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.